-
"

\5:{,

5262 MARBLE CUTTER 125MM ( MB5)

S100LddMOd NOSLIVM



5262 Marble Cutter 125 mm (MB5)

.NO PART NO. SPARE PART NAME QTY
1 5262-001 Outer Hex Bolt M8X18-Lh 1
2 5262-002 Outer flange 1
3 5262-003 Inner flange 1
4 5262-004 Inner Hex Screw M5X18 2
5 5262-005 Qil Sealing 1
6 5262-006 Gear Waher 1
7 5262-007 Spindle 1
8 5262-008 6002 Bearing 1
9 5262-009 Internal Retaining Ringq32 1
10 5262-010 Big Gear 1
11 5262-011 606 Bearing 1
12 5262-012 Front Cover 1
13 5262-013 gear case 1
14 5262-014 Nut M7 1
15 5262-015 Pinion 1
16 5262-016 629 Bearing 1
17 5262-017 Ring ©29*22%** 1
18 5262-018 Washer 09*018*0.5 1
19 5262-019 Armature 1
20 5262-020 Baffle Plate 1
21 5262-021 Shoe 1
22 5262-022 screw M5X40 1
23 5262-023 Nut M5 1
24 5262-024 Screw M6X8 1
25 5262-025 Washer 06'012*1.5 2
26 5262-026 depth Knob 1
27 5262-027 Screw M4X10 1
28 5262-028 Screw ST6X10 2
29 5262-029 stator 1
30 5262-030 Dust Proof Ring 1
31 5262-031 608 Baering 1
32 5262-032 iron bearing sleeve 1
33 5262-033 Switch Cap 1
34 5262-034 Cord Sleeve 1
35 5262-035 Switch sleeve 1
36 5262-036 Screw STAX14A 2
37 5262-037 Switch 1
38 5262-038 Cord pressplate 1
39 5262-039 Motor Housing 1
40 5262-040 Brush cap 2
41 5262-041 Carbon Brush 2
42 5262-042 Brush Holder 2
43 5262-043 Screw STAX16F 5
44 5262-044 Rear Cover 1
45 5262-045 Screw M5x35 3
46 5262-046 Screw STAX12F 2
47 5262-047 Power Cord 1
48 5262-048 T Type Socket Wrench 1
49 5262-049 Water Tap 1
50 5262-050 Water Nozzle 1
51 5262-051 Wrench 1




